
3 2 1

37

40

363738

94567

8

9 4

35

33

31
10

11

12 30

13 28

27

17
16

21

19
18

18

15 25 1825

18242322
15

60

29

29

41 42 43 44 45 46 47 48

50

49

51

53

52

54
55

56 57

42

59

H

G

58

14

20

26

34

32

39



Item Part N. Description Qty Remarks

1 GB5783-86 Bolt M12x60 2

2 BMP50-2-A-D Hydyaulic motor 1

3 1CG-18-08 Oil pipe connector 2

4 DIN985-87 Nut M12 10

5 T130-0117 Square hole washer 2

6 T130-0116 Connection plate 1

7 GB794-93 Bolt M12x45 4

8 HRT160-0104 Hydraulic motor support plate 2

9 GB5783-86 Bolt M12x45 6

10 T130-0112 Flywheel 1

11 T130-0114 Locking washer 1

12 T130-0113 connecting rod shafts 1

13 GB894.1-86 Ring 20 1

14 T130-0102 Protection palte (L) 1

15 GB5783-86 Bolt M10x30 16

16 GB5783-86 Bolt M10x35 10

17 T130-0101 Knife guard 11

18 DIN985-87 Nut M10 32

19 T130-0103 Reinforcing plate 2

20 T130-0108 Protection palte (R) 1

21 GB5783-86 Bolt M10x25 10

22 T160-0011 Knife set 1

23 T130-0104 Base plate 5

24 T130-0105 Press plate 5

25 GB97.1-85 Washer10 28

26 T160-0106 Knife guard fixing plate 1

27 T130-0109 Hinge pin 1

28 GB97.1-85 Washer 16 8

29 T130-0012 Connecting rod combination 1

30 GB6170-86 Nut M12 1



31 GB276-94 Bearing 6009 1

32 GB894.1-86 Ring 45 1

33 T130-0118 Bearing seat 1

34 GB894.1-86 Ring 75 1

35 GB97.1-85 Washer 12 16

36 DIN985-87 Nut M14 5

37 GB97.1-85 Washer 14 9

38 HRT160-0017 Hitch frame 1

39 T130-0110 Seperator 1

40 GB5783-86 Bolt M14x40 4

41 GB5783-86 Bolt M8x25 6

42 GB93-87 Spring washer 8 17

43 GB97.1-85 Washer 8 12

44 T130-1202 Connecting rod end cover 1

45 GB276-94 Bearing 6004 1

46 T130-1201 Connecting rod end 1

47 GB6170-86 Nut M10 2

48 GB93-87 Spring washer 10 6

49 T130-1203 Connecting rod 1

50 GB70.3-2000 Screw M10x35 2

51 GB5783-86 Bolt M 8x30 4

52 T130-1206 Hinged joint folded plate 1

53 T130-1205 Side plate 2

54 T130-1207 compressed spring 1

55 T130-1204 Flange 2

56 GB6170-86 Nut M16 1

57 GB6172-86 Nut M16 1

58 GB12613-90 Wrapped bushesP18×16×10 1

59 GB6170-86 Nut M8 4

60 HRT160-0056 Oil hose(Valve to motor) 2
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Item Part N. Description Qty Remarks

1 GB27-88 Bolt M16x90 1

2 GB97.1-85 Washer16 8

3 DIN985-87 Nut M16 7

4 GB27-88 Bolt M20x190 1

5 GB97.1-85 Washer20 3

6 DIN985-87 Nut M20 3

7 HRT160-0032 Cylinder for small arm 1

8 GB27-88 Bolt M16x120 3

9 GB27-88 Bolt M16x100 2

10 HRT160-0015 Big arm 1

11 GB27-88 Bolt M20x130 2

12 GB1152-89 Oil cup M6 4

13 GB27-88 Bolt M16x130 1

14 HRT160-0031 Cylinder for big arm 1

15 QHTTPG-325 Double pipe clamp 4

16 QHTT-G3 Pression plate 4

17 GB5782-86 Bolt M 8x45 4

18 HRT160-0016 Small arm 1

19 JB／T 982-1977 bonded washer 14 12

20 GB3541-83 Hinged boltsM14×1.5 6

21 HRT160-0033 Swing arm cylinder 1

22 HRT160-0054 Oil hose( valve to small arm) 2

23 HRT160-0055 Oil hose( valve to big arm) 2

24 DIN985-87 Nut M14 5

25 GB97.1-85 Washer 14 9

26 HRT160-0017 Hitching frame 1

27 HRM220-0025 push-pull rod 1

28 GB27-88 Bolt M14x120 1

29 HRM220-0114 Swing arm 1

30 HRT160-0053 Oil hose( valve to swing arm) 2
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Item Part N. Description Qty Remarks

1 GB5783-86 Bolt M10x25 10

2 GB93-87 Spring washer 10 6

3 GB97.1-85 Washer 10 28

4 HRT160-0011 Chain hanging plate 1

5 FB02N step-up gear box 1

6 HRT160-0052 Oil hose (pump to valve) 1

7 GB70.1-2000 Screw M8x25 6

8 GB93-87 Spring wahse 8 17

9 C60-0102 Motor connector for oil in-out 1

10 CBW-F314-CFH Gear pump 1

11 HRT160-0101
Gear pump connector for oil in-
out

1

12 WG-0006 D-square cotter12x70 2

13 HRT160-0012 Supporting leg 2

14 VFSH200.101 Lower suspension pin shaft 2

15 TY-SXZJ-12 Lock pin Φ12 3

16 GB5783-86 Bolt M8x25 6

17 GB97.1-85 Washer 8 15

18 DIN985-87 Nut M8 6

19 HRT160-0103 Valve supporting plate 1

20 WC42-0101 Upper suspension shaft 1

21 1CB-18-06WD Oil hose connector 4

22 GB5782-86 Bolt M8x60 3

23 HC-CM-4-2500 Quadruple remote control 1

24 1CB-16-06WD Oil hose connector 4

25 BHSM225-0157 throttle joint 2

26 JB／T 982-1977 bonded washer⅜ 3

27 BHM225-0120 Rubber gasket 1



28 BHM225-0121 Oil tank cover 1

29 GB97.1-85 Washer 6 4

30 GB70.1-2000 Screw M6x10 4

31 WG-0003 Air plug G⅜ 1

32 RFA-100×30L Return oil filter 1

33 JB／T 982-1977 bonded washer 42 1

34 HRM220-0116 Oil filter connector 1

35 HRT160-0057 Oil hose (valve to oil filter) 1

36 JB／T 7941.2 Oil level A10 1

37 DIN985-87 Nut M10 32

38 4MN-16WD Plug 1

39 HRT160-0014 Oil tank 1

40 HRT160-0013 Base frame 1

41 HRT160-0051 Oil hose(oil tank to pump) 1
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